
INDEX NAME QTY DESCRIPTION

1 0A-1604-4569 1 HARNES; OPEN TO RING, 10AWG, GN/YL, 30'

2 0M-1100506 2 WEBCAM MOUNT; TUBE SADDLE, DB4200

3 0M-1100507 1 WEBCAM MOUNT; MOBOTIX M24 PLATE, DB4200

4 A-3159 1 SURGE PROTECTOR; WEBCAM, DB4200

5 A-5564117 1 MOBOTIX WEBCAMERA MX1

6 HC-1062 1 BOLT, 5/16-18 X 1.000, HEX HEAD, PLTD

7 HC-1086 1 NUT; 5/16-18 HEX, ZN PLTD, GRADE 2

8 HC-1099 2 WASHER; 5/16 SPLIT LOCK, ZN PLTD, MEDIUM

9 HC-1111 4 NUT, 1/4-20 SERRATED FLANGE, ZN PLTD

10 HC-1173 4 NUT, 1/4-20 HEX, 18-8 SS

11 HC-1423 1 BOLT, 1/4-20 X 0.750, HEX HEAD, 316 SS

12 HC-1576 4 BOLT, 1/4-20 X 1.500 CARRIAGE, GRADE 5, ZN PLTD

13 HC-1683 2 NUT, #10-24 NYLON INSERT W/RIE 305 COATING, 316 SS

HARDWARE TORQUE (IN-LBS)
HC-1062 (BOLT, 5/16-18 X 1.000, HEX HEAD, PLTD) 35 IN-LBS
HC-1086 (NUT; 5/16-18 HEX, ZN PLTD, GRADE 2) 35 IN-LBS
HC-1111 (NUT, 1/4-20 SERRATED FLANGE, ZN PLTD) SEE NOTE
HC-1173 (NUT, 1/4-20 HEX, 18-8 SS) 35 IN-LBS
HC-1423 (BOLT, 1/4-20X.750, HEX HEAD, 316 SS) 72 IN-LBS
HC-1576 (BOLT, 1/4-20 X 1.500 CARRIAGE, GRADE 5, ZN PLTD) SEE NOTE
HC-1683 (NUT, #10-24 NYLON INSERT W/RIE 305 COATING, 316 SS) 25 IN-LBS

REV: DATE: DESCRIPTION: BY:

04 14 MAR 25 PER CN-193570:
UPDATED WEBCAMERA FROM M26 TO MX1

TRC
23978

THE CONCEPTS EXPRESSED AND DETAILS SHOWN ON THIS DRAWING
ARE CONFIDENTIAL AND PROPRIETARY. DO NOT REPRODUCE BY

ANY MEANS WITHOUT THE EXPRESS WRITTEN CONSENT OF
DAKTRONICS, INC. OR ITS WHOLLY OWNED SUBSIDIARIES.

COPYRIGHT 2025 DAKTRONICS, INC. (USA)

THIRD ANGLE PROJECTION

PROJECT: DIGITAL BILLBOARD
TITLE: MOBOTIX WEBCAM ASSY, DB-5000, 20M M12
DATE: 12-MAR-25 DIM UNITS: INCHES [MILLIMETERS] SHEET REV

SCALE: 1/2 DO NOT SCALE DRAWING 04
DESIGN: JCOOK JOB NO. FUNC - TYPE - SIZE 3114277DRAWN: JCOOK P1810 E - 10 - B

*SEE PACKET FOR COMPLETE BOM* WEBCAM
ASSEMBLY

LL-2978_I

TORQUE TOLERANCE:  10%

03

01 21 SEP 15

14 JAN 16

ADDED TORQUE SPEC PER EC-18746 BJK

PER EC-20123: UPDATED DRAWING TO MATCH WTPART REV. BJK
17535

SIDE VIEW

APPLY LABLE LL-2978_I 
TO THE BUBBLE 
WRAPPED PACKAGE OF 
THE WEBCAM

 3 
 4 

 13 

0A-1853-4610

WIRING DETAIL

TO DISPLAY
(W-2520)

FROM WEBCAM
(CABLE INCLUDED W/ CAMERA)

TO GROUND
(0A-1604-4569)

TORQUE SCREWS TO 15 IN-LBS

CABLE CLAMPS 
INSIDE TORQUE 

TO 10 IN-LBS
 1 

 11 

 2 

 5 

 6 

 7 

 8 

 9 

 10 

 12 

LEAVE LOOSE
(START HARDWARE ONLY)

REAR
VIEW


